Вы находитесь на странице: 1из 42

New Holland Agriculture

621 State Street


NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06J01[02]) - EMISSIONIZED ENGINE ASSEMBLY AND GASKET KITS

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06J01[02]) - EMISSIONIZED ENGINE ASSEMBLY AND GASKET KITS
Diag #

Part #

Name

Description

Qty

87801512

ENGINE

Assy, Natural Aspiration, 5610S,


Emissionized

87801512R

EXCHANGE ENGINE

Replacement Level Reman Engine

87801512C

CORE-REPLACEMENT
ENGINE

Return Number

87801512BR

REMAN-BASIC ENGINE

Reman for New PN 87801512

87801512BC

CORE-BASIC ENGINE

Return Number

87801164

ENGINE

Assy, Natural Aspiration, 7810S, 8010S,


Emissionized

87801514

ENGINE

Assy, Turbocharger, 6610S, Emissionized 1

87803014R

REMAN-REPLACEMENT
ENGINE

Reman for New PN 87801514

87803014C

CORE-REPLACEMENT
ENGINE

Return Number, 4 Cylinder Engine

87801175

ENGINE

Assy, Turbocharger, 7610S, Emissionized 1

87801175R

EXCHANGE ENGINE

Reman for New PN 87801175

87801175C

CORE-EPA ENGINE

Return Number, 4 Cylinder Engine

84215901R

REMAN-SHORT ENGINE

Remanufactured - 5610S

84215901C

CORE-SHORT ENGINE

Return Number - 5610S

87801254

SHORT ENGINE

Block, Emissionized Engine, 5610S

87801254C

CORE-SHORT ENGINE

Return Number, Block, Emissionized


Engine, 5610S

84215901R

REMAN-SHORT ENGINE

Reman for New PN 87801254

84215901C

CORE-SHORT ENGINE

Return Number

84215912R

REMAN-SHORT ENGINE

For 6610S

84215912C

CORE-SHORT ENGINE

Return Number

87801135

SHORT ENGINE

Block, Emissionized Engine, 6610S, 7610S 1

87801135C

CORE-SHORT ENGINE

Return Number, Block, Emissionized


Engine, 6610S, 7610S

84215912R

REMAN-SHORT ENGINE

Reman for New PN 87801135

84215912C

CORE-SHORT ENGINE

Return Number

81878059

ENGINE TOP GASKETS


KIT

ENGINE TOP GASKETS KIT

81878060

ENGINE GASKET KIT

Lower

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06X01) - EMISSIONIZED ENGINE, ALTERNATOR

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06X01) - EMISSIONIZED ENGINE, ALTERNATOR
Diag #

Part #

Name

Description

Qty

81863039

ALTERNATOR

Assy, 55 AMP

87554509

ALTERNATOR

Value

81863039R

REMAN-ALTERNATOR

5610S, 6610S Both (12/93), 7610S (1/94) 1


All 4 CYL AG Tractor

81863039C

CORE-ALTERNATOR

Return Part Number

83917590

LOCK NUT,5/16"-18, GB

LOCK NUT,5/16"-18, GB

83946521

WASHER

5/16 x 0.75 x 0.80, Flat Hex

81821277

BOLT,Hex, 5/16" - 18 x 1
3/4", Gr 5

BOLT,Hex, 5/16" - 18 x 1 3/4", Gr 5

82880843

BOLT,Hex, M8 x 1.25 x
25mm, Cl 8.8

BOLT,Hex, M8 x 1.25 x 25mm, Cl 8.8

82981674

BRACKET

Arm, Tightener Alternator, 4 Cyl.

6A

82980277

BRACKET

Arm, Tightener Alternator, 4 Cyl.

81821249

BOLT,Hex, 5/16" - 18 x 1
1/4", Gr 5

BOLT,Hex, 5/16" - 18 x 1 1/4", Gr 5

81837759

BRACKET

Support Assy, Alternator, 4 Cyl.

8A

82987682

SUPPORT ASSY.

Alternator, 6 Cyl.

81821205

BOLT,Hex, 3/8" - 16 x 1", Gr BOLT,Hex, 3/8" - 16 x 1", Gr 5


5

10

83933065

WASHER

0.39 x 0.75, Flat Stl.

11

82980083

SPACER

Support Alternator

12

82500867

WASHER

M8 - 8.4 x 19 x 3.0, Flat Stl.

13

81821203

BOLT,Hex, 5/16" - 18 x 1",


Gr 5

BOLT,Hex, 5/16" - 18 x 1", Gr 5

14

81845769

LOCK WASHER,5/16"

LOCK WASHER,5/16"

15

82980276

SPACER

Tightener Alternator, 6 Cyl.

16

86505982

BOLT,Hex, 7/16" - 14 x 3
3/4", Gr 5

BOLT,Hex, 7/16" - 14 x 3 3/4", Gr 5

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06K01) - EMISSIONIZED ENGINE, BLOCK ASSEMBLY

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06K01) - EMISSIONIZED ENGINE, BLOCK ASSEMBLY
Diag #

Part #

Name

Description

Qty

87840861

CYLINDER BLOCK

Crankcase

87802712

CYLINDER BLOCK

Engine 4 Cyl. Emissionized (5610S,6610S) 1

83960218

BUSHING,15.16mm ID x
17.21mm OD x 11.2mm L

.676" x .44"

83957023

PLUG

1.50"

83957025

PLUG

1.75"

83957024

CUP PLUG,1.57"

CUP PLUG,1.57"

81873524

PRESSURE SWITCH

Oil, On-Off

83956679

PLUG

PLUG

390488S36

PLUG,1/2" - 14 x 0.42"

HS, 1/2"-14 x .42"

81808472

DOWEL

3/8" x 1.125"

81876966

LUBE OIL NOZZLE

LUBE OIL JET NOZZLE

81868410

PLUG

1/8"-27

10

82851790

PLUG

SH, 3/8"-18 x .42"

11

83957026

PLUG

1.81"

12

86505157

DOWEL,1/2" x 1"

Pin

13

87800929

PLUG

HH, 1/8"-27 x 1.60"

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06K02) - EMISSIONIZED ENGINE, BLOCK ASSEMBLY

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06K02) - EMISSIONIZED ENGINE, BLOCK ASSEMBLY
Diag #

Part #

Name

Description

Qty

87840555

COVER

COVER

81822547

GASKET,1.52mm Thk

GASKET,1.52mm Thk

82851791

PLUG

HS, 3/8"-18

83976853

CLIP,12.7mm, Coat,
11.5mm Bolt Hole, J Type

CLIP,12.7mm, Coat, 11.5mm Bolt Hole, J


Type

83925618

FLANGE BOLT,Hex, 3/8" 16 x 3/4", Gr 5

Reduced, UBS

81868411

PLUG,1/4" NPT

Pipe, 1/4"-18

83998292

SLEEVE CYLINDER

Liner, Cylinder

87801692

BOLT

Cap, Flg Hd., 9/16"-12 x 122mm

10

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06Q01) - EMISSIONIZED ENGINE, CRANKSHAFT

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06Q01) - EMISSIONIZED ENGINE, CRANKSHAFT
Diag #

Part #

Name

Description

Qty

87800523

CRANKSHAFT

CRANKSHAFT

87800523R

REMAN-CRANKSHAFT

7610S (1/94-), 6810S (MEXICO ONLY),


6610S, 5610S All (12/93-)

87800523C

CORE-CRANKSHAFT

Return Number

F0NN6N314AA

GEAR

GEAR

E9NN6306AA

GEAR

GEAR

87790266

CRANKSHAFT BEARING

CRANKSHAFT BEARING

87790267

BEARING SET

(.002") U/S, Green

87790268

CRANKSHAFT BEARING

(.010") U/S, White

87790269

CRANKSHAFT BEARING

(.020") U/S

87790270

BEARING SET

Thrust (.030") U/S

87790271

SET OF THRUST
WASHERS +0.102

Thrust (.040") U/S

87790260

CRANKSHAFT BEARING

CRANKSHAFT BEARING

87790261

CRANKSHAFT BEARING

(.002") U/S, Green

87790262

CRANKSHAFT BEARING

(.010") U/S, White

87790263

CRANKSHAFT BEARING

(.020") U/S

87790264

CRANKSHAFT
BEARING,THRUST
WASHERS +.762mm

(.030") U/S

87790265

SET OF MAIN BRGS -1.016 (.040") U/S

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N01) - EMISSIONIZED ENGINE, CYLINDER HEAD ASSEMBLY

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N01) - EMISSIONIZED ENGINE, CYLINDER HEAD ASSEMBLY
Diag #

Part #

Name

Description

Qty

84135237

CYLINDER HEAD

CYLINDER HEAD

87802206

BOLT,Cyl Hd, 9/16" - 12 x


130mm

9/16"-12 UNC 2A x 5-1/32"

13

83957021

PLUG

1.13"

83957022

PLUG

1.18"

83957025

PLUG

1.75"

83957026

PLUG

1.81"

87803449

VALVE SEAT

Intake Valve Seat, Standard

81876763

INSERT

Valve Seat, Intake, +0.010"

81876768

INSERT

Intake Valve Seat, +0.020"

81865194

INSERT

Exhaust Valve Seat, Standard

81865195

INSERT

Exhaust Valve Seat, +0.010"

81865196

INSERT

Exhaust Valve Seat, +0.020"

87800517

CYLINDER HEAD
GASKET,1.6mm Thk

CYLINDER HEAD GASKET,1.6mm Thk

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N04) - EMISSIONIZED ENGINE, CYLINDER HEAD, VALVE

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N04) - EMISSIONIZED ENGINE, CYLINDER HEAD, VALVE
Diag #

Part #

Name

Description

Qty

82850530

STD INLET VALVE

STD ENGINE INLET VALVE

82850528

OVERSIZE INLET VALVE

STD ENGINE INLET VALVE .015" (.381


mm)

87802147

STD EXHAUST VALVE

STD ENGINE EXHAUST VALVE

F0NN6505CD

OVERSIZE EXHAUST
VALVE

.015" (.381 mm)

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06S01) - EMISSIONIZED ENGINE, DAMPENER

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06S01) - EMISSIONIZED ENGINE, DAMPENER
Diag #

Part #

Name

Description

Qty

87802627

DAMPER,196.29mm OD

Pulley

F0NN6N300AA

KEY

Pin

E8NN6A349AA

PLATE

PLATE

304899S2

SCREW

Hex, 3/4"-16 x 2-1/2", G5

F1NN6375AA

ENGINE FLYWHEEL

Assy, Incl. Ref. 6, Years: -01-APR-02

82983562

ENGINE FLYWHEEL

Assy, Incl. Ref. 6

Beginning with S/N


314654M (5610S), S/N
369551M (6610S), S/N
262801M (7610S)

Beginning with S/N 314654M (5610S), S/N 1


369551M (6610S), S/N 262801M (7610S)

RING GEAR

83949153

RING GEAR

87800706

SPACER,44mm ID x 60mm SPACER,44mm ID x 60mm OD x 21mm L 1


OD x 21mm L

14459081

O-RING,1.737" ID x 0.103" O-RING,1.737" ID x 0.103" Width


Width

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06S02) - EMISSIONIZED ENGINE, DAMPENER GEARS

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06S02) - EMISSIONIZED ENGINE, DAMPENER GEARS
Diag #

Part #

Name

Description

Qty

87802060

BALANCER

Assy

F0NN6B303AC

COUNTERWEIGHT

Gear Assy, Driven

F0NN6B302AC

COUNTERWEIGHT

Gear Assy, Driven

87802137

THRUST WASHER

Balancer Thrust, 1"

379847S

O-RING,1.85mm Thk x
15.72mm ID

Washer

87835S2

PLUG

SH, 1/16"-27 x .27"

43101S2

BOLT

Cap, Lock, 1/2"-13 x 2-1/2"

87836S36

PLUG

SH, 1/8"-27 x .28"

87802058

SHAFT

Assy, Balance

10

67673S2

PIN

Coiled Spring, 5/16" x 2"

11

83960218

BUSHING,15.16mm ID x
17.21mm OD x 11.2mm L

.676" x .44"

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06T01) - EMISSIONIZED ENGINE, DRIVE-GEARING

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06T01) - EMISSIONIZED ENGINE, DRIVE-GEARING
Diag #

Part #

Name

Description

Qty

83909101

FLANGE BOLT,Hex, 7/16"


- 14 x 1 1/4"

Cap, Flg Hd., G5, 7/16"-14 x 1-1/4"

81804024

WASHER

WASHER

E3NN6N251AB

GEAR

GEAR

86500692

BOLT,Hex, 3/8" - 16 x 3/4", BOLT,Hex, 3/8" - 16 x 3/4", Gr 8, Full Thd 2


Gr 8, Full Thd

83957730

PLATE

87802905

SPACER,17mm ID x 20mm SPACER,17mm ID x 20mm OD x 230mm 1


OD x 230mm L
L

83923678

BUSHING,50.51mm ID x
BUSHING,50.51mm ID x 54.13mm OD x
54.13mm OD x 27.05mm L 27.05mm L

80810

WOODRUFF KEY,#9, 3/16" WOODRUFF KEY,#9, 3/16" x 3/4"


x 3/4"

E9NN6250AA

CAMSHAFT

CAMSHAFT

10

81877662

DOWEL

DOWEL

11

87802906

GEAR

Assy, Hydraulic Pump Drive

12

82852337

BOLT,Hex, 5/8" - 11 x 2
1/4", Gr 8

Cap, HH, G8, Self-Locking, 5/8"-11 x 2-1/4" 1

13

87840404

ADAPTER

ADAPTER

14

E3NN6A253AB

GEAR

Shaft Assy

15

87800272

CAMSHAFT BEARING

, Years: -01-DEC-04

15

87301591

CAMSHAFT
BEARING,60.17mm ID x
64.566mm OD x 19.56mm
L

, Start Year: 01-DEC-04

15

87800499

CAMSHAFT BEARING

, Years: -01-DEC-04

15

87301590

CAMSHAFT
, Start Year: 01-DEC-04
BEARING,60.92mm ID x
64.52mm OD x 19.56mm L

PLATE

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06M01) - EMISSIONIZED ENGINE, ENGINE COVERS

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06M01) - EMISSIONIZED ENGINE, ENGINE COVERS
Diag #

Part #

Name

Description

Qty

87801610

GASKET,0.4mm Thk

GASKET,0.4mm Thk

83955247

SEAL,120.6mm ID x
141.12mm OD x 11.81mm
Thk

Gasket

87801621

PLATE

Seal Retainer

81876604

BOLT,Hex Flg, 5/16" - 18 x


5/8"

Cap, Flg Hd, G5, 5/16"-18 x .62"

12

9627874

BOLT,Hex, 5/16" - 18 x 5/8", BOLT,Hex, 5/16" - 18 x 5/8", Gr 5, Full Thd 1


Gr 5, Full Thd

81804217

COVER

Flywheel Access

80681

BEARING WASHER,5/16"

BEARING WASHER,5/16"

86521613

BOLT,Hex, 3/8" - 16 x 1", Gr BOLT,Hex, 3/8" - 16 x 1", Gr 5


5

82980221

PLATE

PLATE

10

E6NN6C045BA

GASKET

GASKET

11

83958244

LOCK BOLT,Hex, 5/16" - 18 Cap, HH, G5, Self-Locking, 5/16"-18 x 7/8" 4


x 7/8", Gr 5

12

87800904

FRONT PLATE

Steel

13

33771S36

NUT

3/8-16

14

C5NE3B681A

COVER

Pump, Power Steering

15

510137

O-RING,0.139" Thk x 3.234" O-RING,0.139" Thk x 3.234" ID, -236, Cl


ID, -236, Cl 5, 75 Duro
5, 75 Duro

16

82847563

CAPTIVE WASHER
SCREW

Cap, Flg Hd, USR, 3/8"-16 x 2-1/2"

16

56547S36

BOLT

3/8"-16 x 2.75"

17

83907387

LOCK WASHER,3/8"

LOCK WASHER,3/8"

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06P03) - EMISSIONIZED ENGINE, MUFFLER, NATURALLY ASPIRATED

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06P03) - EMISSIONIZED ENGINE, MUFFLER, NATURALLY ASPIRATED
Diag #

Part #

Name

Description

Qty

82004294

EXHAUST SYSTEM PIPE

EXHAUST SYSTEM PIPE

82011360

MUFFLER

MUFFLER

46008S36

SCREW

Hex, Self-Locking, 3/8"-16 x 1", G5

83936215

GASKET,0.43mm Thk

Muffler

N605916S36

BOLT

M10 x 1.5 x 20

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06U01) - EMISSIONIZED ENGINE, OIL FILTER

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06U01) - EMISSIONIZED ENGINE, OIL FILTER
Diag #

Part #

Name

Description

Qty

87801685

SUPPORT

SUPPORT

14463881

O-RING,1.359" ID x 0.139" O-RING,1.359" ID x 0.139" Width


Width

14463081

O-RING,0.859" ID x 0.139" O-RING,0.859" ID x 0.139" Width


Width

F0NN6A809AA

PRESSURE RELIEF
VALVE

PRESSURE RELIEF VALVE

F0NN6670AC

SPRING

SPRING

167266

O-RING,0.116" Thk x 0.924" O-RING,0.116" Thk x 0.924" ID, -912, Cl


ID, -912, Cl 6, 90 Duro
6, 90 Duro

E0NNF947DA

PLUG,1 1/16"-12 SAE

PLUG,1 1/16"-12 SAE

82926938

PLUG

Socket Hd, 3/4"-14

56540S36

BOLT

Flg Hd., G5, 3/8"-16 x 1"

10

E5HN6890AA

INSERT

INSERT

11

81879134

ENGINE OIL FILTER

ENGINE OIL FILTER

NH-E Only.

NH-E Only.

ENGINE OIL FILTER

ENGINE OIL FILTER

NHNA Only.

NHNA Only.

11

86605897

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06L01) - EMISSIONIZED ENGINE, OIL PAN AND RELATED PARTS > PLUG

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06L01) - EMISSIONIZED ENGINE, OIL PAN AND RELATED PARTS > PLUG
Diag #

Part #

Name

Description

Qty

87800531

PAN

Oil

87802061

OIL PAN GASKET SET

OIL PAN GASKET SET

C9NN6734A

OIL PAN GASKET


3/4" ID x .06" Thk, Drain Plug
SET,19.18mm ID x 25.4mm
OD x 1.52mm Thk

81822147

PLUG

PLUG

56141S36

BOLT,Hex Flg, 3/8"-16 x 1


1/4", G5, Full Thd

BOLT,Hex Flg, 3/8"-16 x 1 1/4", G5, Full


Thd

24

83903798

BOLT

Cap 3/4"-10 x 5.00, Hex Hd, G5

81818699

NUT,3/4"-10, G5

G5, 7/16"-20

82988118

Kit, Oil Drain, 3/4-16 UNF

Kit, Oil Drain, 3/4-16 UNF

8A

82988154

Kit, Oil Drain, M22 x 1.5

Kit, Oil Drain, M22 x 1.5

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06V01) - EMISSIONIZED ENGINE, OIL PUMP

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06V01) - EMISSIONIZED ENGINE, OIL PUMP
Diag #

Part #

Name

Description

Qty

E9NN6600AB

ENGINE OIL PUMP

ENGINE OIL PUMP

81868537R

REMAN-ENG OIL PUMP

5610S, 6610S, 6810S (MEXICO ONLY) all 1


(4 CYL AG TRACTOR, EMISSIONIZED
ENGINE, OIL PUMP

81868537C

CORE PUMP, ENGINE OIL Return Number

F1NN6607AA

BOLT,Hex Skt, Btn Hd, M8


x 1.25 x 20mm, Gr 8.8

BOLT,Hex Skt, Btn Hd, M8 x 1.25 x 20mm, 1


Gr 8.8

E9NN6N705BE

HYD. TUBE,1.12" OD x
11.68" L

Filler

9628510

BOLT,Hex, 3/8" - 16 x 3/4", BOLT,Hex, 3/8" - 16 x 3/4", Gr 5


Gr 5

14463081

O-RING,0.859" ID x 0.139" O-RING,0.859" ID x 0.139" Width


Width

83999696

SLEEVE

SLEEVE

F0NN6616AA

COVER

COVER

83999693

GEAR

GEAR

F1NN6607BA

BOLT,Hex, M8 x 1.25 x
30mm, Gr 8.8

HH, M8 x 1.25

10

87657

BOLT,Hex, 5/16" - 18 x 1
1/4", Gr 5

BOLT,Hex, 5/16" - 18 x 1 1/4", Gr 5

11

83999692

SHAFT

SHAFT

12

14463481

O-RING,1.109" ID x 0.139" 1.35" ID x .135" Thk


Width

13

E2NN6784AA

TUBE,0.377" OD x 4.04" L

TUBE,0.377" OD x 4.04" L

14

87801533

DIPSTICK

Engine Oil

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06R01) - EMISSIONIZED ENGINE, PISTON

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06R01) - EMISSIONIZED ENGINE, PISTON
Diag #

Part #

Name

Description

Qty

87801266

PISTON & RINGS KIT

Std, 5610S, Incl. Ref 2, 3

87801263

PISTON ASSY +0.2

Pin

87801265

PISTON ASSY +0.4

Pin

87802364

PISTON & RINGS KIT

Std, 6610S, 7610S, Incl. Ref 2, 3

87801053

PISTON ASSY +0.4

.020" (.508 mm) O/S, 6610S, 7610S, Incl. 1


Ref 2

87801055

PISTON ASSY +0.8

.040" (1.016 mm) O/S, 6610S, 7610S, Incl. 1


Ref 2

271429

SNAP RING,1.625", Int,


#162

SNAP RING,1.625", Int, #162

87801741

PISTON PIN,41.27mm OD PISTON PIN,41.27mm OD x 94.49mm L


x 94.49mm L

87802355

PISTON RINGS KIT

Std, 5610S

87802356

PISTON RINGS KIT

.020" (.508 mm) O/S, 5610S

87802357

PISTON RINGS KIT

.040" (1.02 mm) O/S, 5610S

87802358

PISTON RINGS KIT

Std, 6610S, 7610S

87802359

PISTON RINGS KIT

.020" (.508 mm) O/S, 6610S, 7610S

87802360

PISTON RINGS KIT

.040" (1.02 mm) O/S, 6610S, 7610S

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06R02) - EMISSIONIZED ENGINE, PISTON

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06R02) - EMISSIONIZED ENGINE, PISTON
Diag #

Part #

Name

Description

Qty

87801218

CONNECTING ROD

Piston

87801218R

REMAN-CONNECTING
ROD

Reman for New PN 87801218

87801218C

CORE-ROD CONNECTING CORE-CONNECTING ROD Return


Number

87840994

BUSHING,40.74mm ID x
44.44mm OD x 41.2mm L

Piston Pin

83991680

PIN

Dowel

87802307

BOLT,Flng, 1/2" - 20 x
55.4mm

Cap, HH, G9, 1/2"-20 x 2-3/16", Piston


Connecting Rod

87790304

BEARING SET

BEARING SET

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N03) - EMISSIONIZED ENGINE, ROCKER ARM

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N03) - EMISSIONIZED ENGINE, ROCKER ARM
Diag #

Part #

Name

Description

Qty

87802207

BOLT,Cyl Hd, 9/16" - 12 x


203.50mm

Cap, Flg Hd, G8, 9/16"-12 x 8"

D5NN6531A

SUPPORT

SUPPORT

F2NN6518AA

KEY

Rocker Arm Cotter

16

E5HN6514AA

RETAINER

Tappet Plate

87840154

SEAL

Cup

E9NN6513BA

SPRING

SPRING

81804316

ROCKER ARM

Assy

87801302

ADJUSTMENT SCREW

Valve Rocker Arm Adjusting

C5NE6587A

SPRING

SPRING

10

E9NN6567AC

ROD

ROD

11

E4HN6500AA

TAPPET

TAPPET

12

C3AE6517A

SLEEVE

Valve Spring Retainer, Exhaust

13

C6AE6514A1

RETAINER

Cup

14

87802659

ROCKER ARM

Assy, Rocker

15

C7NN6590A

SPACER

SPACER

15

82953789

SPACER

SPACER

16

E6NN6563AA

SHAFT

SHAFT

17

376099S

PLUG

Cup, .755"

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06M02) - EMISSIONIZED ENGINE, TIMING GEAR COVER

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06M02) - EMISSIONIZED ENGINE, TIMING GEAR COVER
Diag #

Part #

Name

Description

Qty

87800905

COVER

Housing

83959876

GASKET,0.89mm Thk

GASKET,0.89mm Thk

81876948

BOLT,Hex Flg, 3/8 - 16" x 2" Cap, Flg Hd, G5, 3/8"-16 x 2"

82847563

CAPTIVE WASHER
SCREW

Cap, Flg Hd, USR, 3/8"-16 x 2-1/2"

56126S36

BOLT

Cap, Flg Hd., 5/16"-18 x 2"

82934476

BOLT,Hex, 5/16" - 18 x 2
1/4", Gr 5

Cap, Flg Hd, G5, 5/16"-18 x 2-1/4"

87800676

BOLT

5/16"-18 x 3/4"

87800915

COVER

COVER

87800916

GASKET,0.89mm Thk

GASKET,0.89mm Thk

56128S36

BOLT

Cap, Flg Hd., 5/16"-18 x 2-1/2"

10

83907851

FILLER CAP

Plug

11

87800696

SEAL

Assy

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N02) - EMISSIONIZED ENGINE, VALVE COVER (OLD STYLE)

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N02) - EMISSIONIZED ENGINE, VALVE COVER (OLD STYLE)
Diag #

Part #

Name

Description

Qty

87800919

COVER ASSY

COVER ASSY

83949109

BOLT,Flng, 5/16" x 5/8", Gr Cap, Flg Hd, G5, 5/16"-18 x .62"


5

10

E5NN6584BD

GASKET

GASKET

87801463

BRACKET

BRACKET

82013721

CLIP

Wire

83958239

GROMMET

Seal, O-Ring

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N05) - EMMISIONIZED ENGINE, CRANKCASE BREATHER (NEW STYLE)

New Holland Agriculture


621 State Street
NACustomerRelations@newholland.comRacine, Wisconsin 53404
866-639-4563 option 1
(5610S) - 4 CYL AG TRACTOR (12/93-) > (06N05) - EMMISIONIZED ENGINE, CRANKCASE BREATHER (NEW STYLE)
Diag #

Part #

Name

Description

Qty

82983138

SUPPORT

, Start Year: 01-NOV-99

82983436

Clamp, Hose, Start Year:


01-NOV-99

Clamp, Hose, Start Year: 01-NOV-99

87802141

BREATHER

Aspirator, Crankcase Ventilation, Start


Year: 01-NOV-99

87801445

COPPER
WASHER,12.3mm ID x
17mm OD x 1.75mm Thk

Sealing, Start Year: 01-NOV-99

87801024

BOLT,Oil Supply Tube


Connector, M12 x 1.5 x
24mm, Cl 8.8

Banjo, HH, M12 x 1.5 x 24, Start Year:


01-NOV-99

82878201

CLAMP,22 - 32

Hose, Start Year: 01-NOV-99

82983157

HOSE

Cover, Hose, Slanted, 4 Cyl., Start Year:


11-JAN-99

82983160

TUBE

Cover, Hose, Flat, 4 Cyl., Start Year:


11-JAN-99

82983216

TUBE

Cover, Hose, Slanted, 4 Cyl., Start Year:


11-JAN-99

87801898

OIL SEPARATOR

, Start Year: 01-NOV-99

10

10186590

CLAMP,11mm - 13mm

, Start Year: 01-NOV-99

11

82983195

HOSE,8.00 mm ID x 181.50 Plastic, Start Year: 01-NOV-99


mm

12

87801933

COVER

Hydraulic Pump Flange, Start Year:


01-NOV-99

13

82983161

ADAPTER

Low Profile Only, Start Year: 01-NOV-99

14

81821104

BOLT,Hex, 5/16" - 18 x 3/4", BOLT,Hex, 5/16" - 18 x 3/4", Gr 5


Gr 5

15

81822547

GASKET,1.52mm Thk

, Start Year: 01-NOV-99

16

82983163

ELBOW,25.4 mm OD, 81,


81 mm Length

, Start Year: 01-NOV-99

17

82983164

HOSE,26.90 mm ID x
800.00 mm

, Start Year: 01-NOV-99

18

83958239

GROMMET

1.00 x 0.44 Round Flange, Start Year:


01-NOV-86